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This 19 bve Cextify that
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the undersigned Surveyor to this Saciety did at the request of
Messrs. Ottenser Eisenwerk A.G. of Altona-Ottensen test and examined
on the 14 th September 1928 at their works, two sets "COLUMBUS"
pattern Boats Davits (Type Lum G.XK. 4) to be supplied to Messrs.
Invernational Shipbuilding Co.Ltd. ofl Danzig.

These davits have been constructed to the dimensions and scant-
lings as given on the approved plans and the steel and steel castings
used in the construction have been tested as required by the Society's
Rules and with satisfactory results.

Test on finisehd davits:

Bach davit was . .tested by a static load equal to 5400 kgs
corresponding to the total load 4500 Kgs. increased by 20%.

All parts were tested by hammering while the davits were under
load, carefully examined afterwards and found in sound condition.
No permanet deformation was found dué to the test load applied.

For identification purposes the davits are stamped with the
following consecutiive numbers:

Lloyd's

Fg. No. 087 /440
14.9.88
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